
DR005B

B



9

10

11

11







Item No. Description QTY

1 Left Frame 1

2 Right Frame 1

3 Support Frame 1

4 Foot Frame 1

5 Seat Frame 1

6 Seat Slide Frame 1

7 Cross Connection Frame 1

8 Fixed Plate 1

9 Foot Tube 1

10 Foot Plate 1

11 Weight Plate Bar 4

12 Pop Pin 1

13 Foot Cover 7

14 Plug 50*100 5

15 Foot Sleeve 2

16 Plug □50.8 2

17 Foot Plate Cover 1

18 Rubber Bumper 4

19 Plug φ48 4

20 Hook Protector 4

21 Top Hook Protector 2

22 Bottom Hook Protector 2

23 Straight Hook Protector 2

24 Plastic Tube Guide 2

25 Seat Pad 1

26 Back Pad 1

27 Flat Head Cap Screw M10*70 3

28 Flat Head Cap Screw M10*30 10

29 Hex Head Screw M10*80 12

30 Hex Head Screw M10*30 6

31 Flat Washer φ11*φ20*2 31

32 Nylon Lock Nut M10 13

33 Flat Head Hex Rivet Nut M10*19.5 10

34 Hex Head Screw M12*25 4

35 Flat Washer φ13*φ24*1.5 4

36 Hex Nut M6 2

37 Button Head Cap Screw M6*12 2

38 Socket Head Cap Screw M8*30 1

39 Socket Head Cap Screw M8*15 2



1

2
3

4

5

6

7
8

9

10

11

11

11

11

12

13

13

13

13
13

14

14

14

15

15

16

16

17

18

18

18

18

19

19

19

19

20

20

21

21

22

2223

23

24

25

26

27
27

27

28

28

28

28

28

29

29 29

29 29

29
29

29

29
29

29
29

30
30

30
30

30

30

31

31

31
31

31
31

31

31
31

31

31

31

31

31
31

31
31

31
31

31

31
31

31

31

31
31

31

31

31

32
32

32

32 32

32
32

32

32

32
32

32

33

33

33

33

33 33

33
34 34

34

34

35 35

35

35
36

36

37
37

38

39
39







9



10



11




